



PISOS LAMINADOS NEWTEK 8 MM BISELADOS



| www.duramas.com.ec

CHANGZHOU ULELIN DECORATION MATERIALS CO., LTD

HENGLIN DEVELOPMENT ZONE, CHANGZHOU CITY, JIANGSU, CHINA

TEST REPORT

AUGUST 25TH 2024

Specimen No.: **1215*195*8MM**

LAMINATE FLOOR: 202408

Examiner: ZHANG HELONG

Recorder: YE CHENGCHAO



LAMINATE FLOOR TEST REPORT 1215*195*8MM WITH BEVEL

Standard		Testing results
1	Thickness of the element, Δ taverage $\leq 0.50\text{mm}$, relative to nominal value $t_{\text{max}} - t_{\text{min}} \leq 0.50\text{mm}$	Δ taverage: 0.32mm $t_{\text{max}} - t_{\text{min}}$: 0.42mm
2	Length of the surface layer, For the nominal values given, no measured Value shall exceed: $l \leq 1500\text{mm}$ $\Delta l \leq 0.5\text{mm}$ $l > 1500\text{mm}$ $\Delta l \leq 0.3\text{mm/m}$	Δl : 0.2mm
3	Width of the surface layer, Δ Waverage $\leq 0.10\text{mm}$, relative to nominal value $W_{\text{max}} - W_{\text{min}} \leq 0.20\text{mm}$	Δ Waverage: 0.06mm $W_{\text{max}} - W_{\text{min}}$: 0.15mm
4	Abrasion resistance	EN13329 AC4
5	Impact resistance	Dropping height min 1600mm
6	Density	870 KGS/ CBM
7	Height difference between elements, h $h_{\text{average}} \leq 0.10\text{mm}$ $h_{\text{max}} \leq 0.15\text{mm}$	h_{average} : 0.08 mm h_{max} : 0.10 mm
8	Combustibility	Cfl-s1 Class B1
9	Thickness swelling $\leq 20.0\%$	12%

Testing engineer: ZHANG HELONG

Examiner: ZHANG HELONG

Recorder: YECHENGCHAO



   | www.duramas.com.ec